
 
 

The Pennsylvania State University 

The Graduate School 

School of Science, Engineering, and Technology 

 

 

 

FORWARD OSMOSIS AS A REVERSE OSMOSIS PRE-

TREATMENT IN TREATING BRACKISH WATER AND 

WASTEWATER  

 
 

A Thesis in 

Environmental Pollution Control 

by 

Mariem C. Esparra-Alvarado 

 

© 2014 Mariem C. Esparra-Alvarado 

 

 

Submitted in Partial Fulfillment 

of the Requirements 

for the Degree of 

 

 

Master of Science 

 

 

December 2014 



ii 
 

 

 

 

The thesis of Mariem C. Esparra-Alvarado was reviewed and approved* by the following: 

 

 

Yuefeng Xie 

Professor of Environmental Engineering 

Thesis Co-Advisor 

 

 

Wendong Wang  

Associate Professor 
[...]
purposes.  Based on studies performed by the manufacture company, the rejection rate is around 

85-95 %. It can s                              C and a pH range of 2 to 12. 

  

 

Figure 2-3.  Forward Osmosis CTA membrane  

 Source: J.R. McCutcheon, R.L. McGinnis, M. Elimelech, A novel ammonia-carbon dioxide forward 

 osmosis desalination process, Desalination 174 (2005) 1-11. 

 

 



 9 
 

2.2.1 Membrane Physical Cleaning 

The membrane life of the membrane is a function of the feed solution source, frequency 

of cleaning, system design, and the operating conditions. Results from previous investigations 

illustrated that water flux decline due to membrane fouling was partially reversible with physical 

cleaning of the FO membrane, and that moderate chemical cleaning was able to fully recover 

water flux [23]. Figure 2-4 shows the membrane flux restoration after cleaning the CTA 

membrane. 

 

Figure 2-4: Membrane flux restoration after cleaning. Experimental conditions for fouling experiments: draw 

solution containing 4 M NaCl; feed solution containing 200 mg/L alginate, 50 mM NaCl, and 0.5 mM Ca
2+

; 

crossflow velocity of 8.5 cm/s; pH of 5.8; and temperature of 20 ± 1 °C. Cellulose acetate (CA) membrane from 

Hydration Technologies, Inc. was used. 

Source: B. Mia, M. Elimenech, Organic fouling of forward osmosis membranes: Fouling reversibility and cleaning 

without chemical reagents, Journal of Membrane Science 248 (2010) 337-345. 

In order to breaking up the fouling layer that can be formed on the membrane because of 

the deposition of solids from the feed solution, osmotic backwashing can be used. This technique 

is achieved by replacing the feed solution with deionized water. Modified backwashing can also 



 10 
 

be used and in this process the draw solution is replaced by deionized water. In both processes 

the water permeation removes the cake layer formed on the membrane restoring the water flux.  

 

2.3 Forward Osmosis Applications 

Forward osmosis has been studied through the years for a range of applications but few 

publications appear in literature. New ones are emerging in separation processes for wastewater 

treatments, water purification, food processing, pharmaceutical industry and seawater/brackish 

water desalination [1]. FO has been used to treat industrial wastewater, to concentrate landfill 

leachate (at pilot-and full-scale), and for reclaiming wastewater for potable reuse in life support 

systems (at demonstration-scale). It has also been used for generation of electricity from saline 

and fresh water [9, 1, 2]. 

Now day, FO is emerging in the dewatering processes specifically in desalination 

applications. Commercial desalination technologies used to desalinate seawater and inland 

brackish waters, including electro-dialysis, reverse osmosis, multistage flash distillation, and 

vapor compression, can be cost-prohibited due to high capital and energy costs [2]. FO is an 

emerging process that might one day help solve this problem. The ability of FO to treat waters 

with high solid content or fouling potential is particularly attractive.  Several patents have been 

awarded for different methods and systems for water desalination by forward osmosis but most 

of them have not matured or proven feasible. 

 



 11 
 

Chapter 3 

Methodology 

3.1 James City County Williamsburg, VA Drinking Water System 

James City County is a 144-square mile municipality located at the head end of the 

Virginia peninsula, between the James and York Rivers. JCDA operates the largest solely 

dependent groundwater based water system in the Commonwealth of Virginia. The majority of 

its groundwater supply system is derived from the Potomac and Chickahominy-Piney Point 

 q        T   J S ’                                            W     S              

independent systems.  

 

Figure 3-1. Map of James City Service Authority Five Forks Water Treatment Facility  

Source: Google Maps 

 



 12 
 

The Five Forks Water Treatment Facility consists of five on-site wells drawing brackish 

groundwater from the Middle and Lower Potomac Aquifers (Table 3-1). In order to obtained 

potable water, a reverse osmosis treatment process is used to extract salts and other minerals. 

This extraction, also known as concentrate or brine, is discharged into the James River. For every 

five (5) million gallons of potable water produced, approximately one million gallons of 

concentrate are discharged into the James River. 

3.1.1 Existing RO Desalination Process in Jamestown, VA  

Four (4) reverse osmosis treatment skids, shown in figure 3-4, are provided in the 

treatment facility for desalination of the raw water extracted from the Lower Potomac Wells. The 

RO skids consist of a two-stage membrane system. The first stage consists of 20 vessels and the 

second stage consists of 10 additional vessels. Vessels contain six (6) membranes each. 

Raw water is pumped into the first stage membranes of the RO skid. The permeate is 

discharged to the permeate line. The concentrate from the first stage becomes the feed water for 

the second stage. The permeate from the second stage combines with the permeate from the first 

stage and is piped to the common RO skid total permeate line. The concentrate form the second 

stage is piped to the common concentrate line which is discharged into the James River. A 

process flow diagram is shown in figure 3-3. 



 13 
 

 

Figure 3-2. Existing James City Service Authority Reverse Osmosis Desalination Process 

 

 

Figure 3-3. James City RO Desalination Process Flow Diagram 

Source: James City Service Authority Williamsburg, VA 



 14 
 

 

 

Figure3-4.  Reverse Osmosis Skid  

Source: James City Service Authority Williamsburg, VA 

 

Table 3-1.  James City Authority Brackish Water Quality 

Parameters Middle Potomac Lower Potomac 

Cond. 1500 umhos/cm 4500 umhos/cm 

TDS 1000 ppm 2500 ppm 

Alkalinity 320 ppm 340 ppm 

Hardness 15 ppm 80 ppm 

Na 417 ppm 1100 ppm 

Cl 340 ppm 1250 ppm 

SDI 2 +/- < 1 

Turb. < 1 NTU < 1 NTU 

Fe 0.01 ppm 0.02 ppm 

SiO2 41 ppm 29 ppm 

pH 7.9-8.2 7.6-7.8 

Radon 150 pCi/L 200-300 pCi/L 
 



 15 
 

 

3.2 Proposed Updated System-Implementation of Forward Osmosis in the 

existing Reverse Osmosis Desalination Process 

The raw water used in Jamestown, VA drinking water plant is pumped from two different 

wells. One of them supplies approximately 1.0 MGD groundwater with low salt concentration 

(Middle Potomac Well). The other well supplies approximately 5.0 MGD groundwater with a 

higher salt concentration (Lower Potomac Well), a typical kind of brackish water. Brackish 

water composition of both wells is explained in table 3-1. After being treated with RO 

membranes, nearly all of the salt in the water is removed. In order to maintain the normal range 

of salt contents in the potable water going into the distribution system, the RO effluent water is 

blended with the groundwater pumped from the Middle Potomac Well which contains low salt 

concentration as shown in Figure 3-2 and 3-3. 

 
 



 16 
 

 

Figure 3-5. Diagram showing FO as a pre-treatment in the RO Desalination Process 

 

The water recovery in the RO unit is around 80% (James City Authority Williamsburg, VA). 

Approximately 1.0 MGD of the concentrated brackish water is discharged from the system into 

the James River. The concentration of the total dissolved solids in the underground (Lower 

Potomac Well) brackish water is approximately 2500 mg/L, and increased to approximately 

13000 mg/L during the RO treatment process, calling this stream concentrated brackish water. 

This brine its then discharge into the James River. To minimize the effects of the highly salt 



 17 
 

concentrated brackish water into the environment, a FO system is being considered to be added 

to the existing RO process in order to dilute and reuse the concentrated brackish water. In the 

updated system, a two stage FO membrane units were designed. A process diagram is provided 

in figure 3-5. Applying the dilution effects of the FO process, the concentrated brackish water 

will be diluted using impaired water. In this case wastewater will be used as the water source for 

the process. By diluting the draw solution its osmotic pressure declines being lower the hydraulic 

pressure required during the RO process.  

The updated system consists of a two stage FO process. The two-stage process diagram is 

shown in figure 3-6. In the first stage the concentrated brackish water (1 MDG) will be diluted 

one time using wastewater. Sixty (60 %) percent will be discharged into the James River and 

forty (40 %) percent will be treated in the FO second stage in which is diluted four (4) times 

having a final flow of 3.2 MGD of diluted  brackish water with a concentration of 1625 mg/L 

which means that only 1.8 MGD of underground water will be needed. After the second stage, 

the diluted brackish water returns to the beginning of the RO process diluting the raw brackish 

water coming from the Lower Potomac Well to a concentration of 1940 mg/L reducing the salt 

concentration  by a 22.4 %.  



 18 
 

 

Figure 3-6. Forward Osmosis Two Stages Dilution Process 

 

A reduction of almost 50% in the salinity of the discharge concentrate is possible to 

accomplish this way minimizing the environmental impact in the James River. The proposed two 

stages FO process notably reduces the salinity        ’              g    Mixing the FO diluted 

brackish water with the brackish water from the well before the RO declines its osmotic pressure 

reducing the hydraulic pressure require by RO during desalination. This allows a reduction in the 

energy consumption. The implementation of FO into the RO process allows the use of impaired 

water, in this case wastewater, which is an innovative and effective way of drinking water 

production using the same or less amount of the brackish water. This process is not only 

applicable to new plants but also to existing plants.  

 Actually, RO concentrate with 13000 mg/L TDS has been discharge into the Jamestown 

River with potential problems with fluoride (7 ppm). Implementing FO can help reduce TDS 



 19 
 

concentration to almost 6500 mg/L which means a 50% reduction in the discharged 

concentration. In order to investigate the feasibility of the suggested brackish water purification 

process, laboratory scale experiments were designed and conducted using brackish water as draw 

solution and secondary treated wastewater as feed solution. 

 

3.3 Materials and Methods 

 

 

3.3.1 Feed Solution 

 Although the focus of the investigation was to use impaired water (wastewater) as the 

feed solution, some experiments were performed using deionized water (DI) in order to have a 

better understanding of the FO process and the effect of the feed solution on the membrane flux.  

Wastewater Middletown, PA WWTP 

Middletown owns and operates 2.2 million gallons per day municipal wastewater 

treatment plant that provides service for the Borough of Middletown and Royalton and portions 

of Lower Swatara Township. Existing wastewater treatment plant process units include a solids 

grinder and grit removal, primary clarification, biological treatment with clarification, chlorine 

addition for disinfection, and aeration prior to discharge into the Susquehanna River.  

Dechlorination if needed, is provided by the addition of sodium bisulfate. Phosphorous is 

removed by ferrous chloride addition. The biosolids stabilization process consists of aerobic 

digesters with coarse bubble diffusers. Liquid biosolids are dewatered by a belt filter press and 

pasteurized prior to land application. Dewatered biosolids and the pasteurized end product are 



 20 
 

stored in covered areas at the wastewater plant site [22]. Composition of the Middletown 

Wastewater is summarized in table 3-2. 

 

 
Table 3-2. Characteristics of wastewater effluent  

 

Wastewater-Secondary Effluent 

pH 7.4-7.6 

TSS, mg/L 5.0 

Nitrate, mg/L NO3-N 1.5-3.0 

 Ammonia, mg/L NH3-N 0.1 

 

 

 

3.3.2 Draw Solution  

 

  
 Experiments were conducted with various draw solution.  A NaCl solution was used to 

study the effect of draw solution concentration on the membrane flux and also to investigate the 

reverse solute transport through the membrane. The focus of this investigation was to use 

concentrate brackish water as the draw solution. Synthetic brackish water with a composition 

summarized in table 3-3 was used to conduct experiments with the objective of investigating the 

effect of TDS concentration on the membrane flux. Further experiments were performed using 

the concentrate brackish water. This brine is the retentate from the reverse osmosis (RO) process 

in Jamestown, VA. The composition of the concentrate is summarized in table 3-4. 

 

 



 21 
 

Table 3-3.  James City Authority RO Brackish Water Concentrate Characteristics 

 

TDS 13000 ppm 

Na 5000 ppm 

Cl 6000 ppm 

SO4 500 ppm 

NO3 3 ppm 

F 7 ppm 

NH4 1.5 ppm 

pH 8.3 

DO > 4 ppm 

 

 

3.3.3 Experimental Setup and System Operation 

 

 
A bench-scale FO system was designed for this study which included membrane permeation 

unit, water circuiting system, and monitor and data recording system. An image of the FO system 

is provided in Figure 3-7. The permeation cell was made of acrylic sheet as shown in figure 3-8. 

The membrane permeation unit was constructed with symmetric flow channels on both sides of 

the membrane. A 50 µm thick membrane coupon with an effective surface area of 0.0032 m
2
 was 

put in the cell. The membrane was provided by Hydration Technologies, Inc. (Albany, OR) and 

it was designed with an embedded polyester mesh and a polymer porous support layer to give the 

membrane asymmetry and additional mechanical stability. 

 



 22 
 

 

Figure 3-7. Forward Osmosis experimental setup 

 

 

 

3.3.4 Determination of Water Quality 

Operation parameters, such as solution temperature, pH, and conductivity were 

monitored on-line with corresponding sensors, and recorded using Logger Pro 3.8.6 software 

from Vernier Software & Technology.  

3.3.5 Experimental Methods 

Increase in draw solution volume was recorded using a digital balance (TL2100, Mettler 

Toledo, Germany) also shown in Figure 3-7. Absorbance in feed and draw solutions was measured 

using UV Spectrophotometer (Spectra Max M2, Molecular Devices. California, USA) shown in 

figure 3-9. Disinfection byproducts present in both feed and draw solution were measured 

using a Gas Chromatography (GC System 6890 Series, Hewlett Packard, USA). 

 

Draw Solution 

Feed Solution 



 23 
 

                  
 

Figure 3-8. Acrylic permeation cell with CTA membrane 

 

 

 

 

 

 
 

Figure 3-9. UV Spectrophotometer 

 

 

 

 

 

 

 

 



 24 
 

Chapter 4 

 

Experimental Results and Discussion 

 

 

4.1Forward Osmosis Membrane Flux 

 
There are many factors that affect the water flux through the forward osmosis membrane. 

Some of these factors are: 

 The osmotic pressure difference across the active layer of the membrane. As the dilution 

of the draw solution occurs, the difference in osmotic pressure gets lower, decreasing the 

water flux through the membrane. 

 Membrane fouling due to concentration polarization may decrease the membrane flux. 

 Higher temperatures may increase the membrane flux. 

 

 
The general equation describing water transport in forward osmosis is given by equation (1) 

         Jw =   (σΔπ-ΔP)          (1) 

where Jw                  ,                                                  , σ                

           ,     ΔP                         [ ]  F   FO, ΔP    z      k  g                         

proportional to the difference in osmotic pressure. The flux direction of the permeability water in 

FO and RO are illustrated in figure 4-1.  